
Volume 2: Integration of MBR 
Technology with Advanced 

Treatment Processes 

Graham Metcalf, Lingam Pillay,  
Cyprian Murutu, Sandile Chiburi, 

Nhlanhla Gumede & Paul Gaydon

Wastewater Reclamation for Potable Reuse

TT 611/14





WASTEWATER RECLAMATION FOR 
POTABLE REUSE 

 
VOLUME 2: INTEGRATION OF MBR 
TECHNOLOGY WITH ADVANCED 

TREATMENT PROCESSES  
 
 
 
 
 
 
 
 
 

Report to the  
Water Research Commission 

 
by 
 

Graham Metcalf1, Lingam Pillay2, Cyprian Murutu3, Sandile Chiburi1, Nhlanhla 
Gumede1 and Paul Gaydon4 

 
1 Umgeni Water 

2 Department of Process Engineering, University of Stellenbosch 
3 Department of Chemical Engineering, Durban University of Technology 

4 Royal Haskoning DHV 
[...]
Advanced oxidation refers to the use of high level oxidative processes to degrade organic constituents of 

wastewater that are biologically persistent and poorly retained by membranes or activated carbon. Typically, 

advanced oxidation incorporates combinations of high doses of UV light or ozone with hydrogen peroxide to 

produce highly reactive hydroxyl radicals. Each of these processes independently degrades organic 

compounds, but the formation of hydroxyl radicals greatly improves degradation. The effectiveness of 

advanced oxidation depends on the contact time and concentration of scavengers in the water (i.e. non-

target oxidisable species). Dissolved organic carbon and carbonate or bicarbonate are generally the most 

important scavengers in drinking water. Pre-treatment processes such as GAC or RO significantly increase 

oxidation efficiency. Advanced oxidation has been shown to be highly effective in degrading organic 

chemicals, such as NDMA, that pass through RO membranes. For reclaimed water systems, the 

recommended design UV doses are 100 mJ/cm2 for granular media filtration effluent, 80 mJ/cm2 for 

membrane filtration effluent, and 50 mJ/cm2 for RO effluent. The different dose requirements reflect the 

different virus density concentration expected within each type of process effluent. The dosages selected are 

intended to provide 4 logs of poliovirus inactivation with a factor of safety of about 2. In addition to differing 

dose recommendations as a function of effluent quality, there are differing design transmittance 

recommendations. For GM, MF and RO effluents, the design transmittances are 55, 65, and 90 per cent, 

respectively. 

 

A UV dosage of 60 mJ/cm2 and 250 mJ/cm2 is applied at NEWater Singapore and Beaufort West 

reclamation plants respectively. The World Health Organisation (WHO) drinking water quality guidelines 

(2008) specifies a requirement of 59 mJ/cm2 for 99% inactivation of viruses, protozoa and bacteria. Snyder 

et al. (2003) showed that UV is not able to provide significant removal of most target analytes under a 

common disinfection dose of 40 mJ/cm2. Higher removal efficiencies (85%) can be achieved with UV when it 



  

7 
 

is coupled with hydrogen peroxide (H2O2) as an advanced oxidation process (AOP). UV/H2O2 is extremely 

effective in the removal of steroid estrogens and their derivatives, achieving removal rates greater than 98%. 

It is equally effective in the removal of progesterone and testosterone, with removal rates of greater than 

97% (US Bureau of Reclamation, 2009). The chemical structure of the target analyte controls whether it can 

be 7tabiliz by UV light. The conjugated aromatic structure of diclofenac and triclosan causes these two 

compounds to exhibit relatively higher removal (50-65%). Phenolic compounds are amenable to oxidation 

treatment. Experiments were conducted in which the UV and H2O2 were adjusted in UV-AOP with the 

addition of H2O2. A constant UV dose of approximately 370 mJ/cm2 was applied with H2O2 doses of 5.8 and 

7.6 mg/l. Interestingly, the increase in H2O2 at a constant UV dose did not offer a large increase in 

contaminant removal. An increase in the UV dose to approximately 540 mJ/cm2 with a hydrogen peroxide 

dose of 7.5 mg/l showed a modest increase in contaminant oxidation. The data in table 1.3 demonstrate 

diminishing returns with large increases in UV and H2O2 doses, suggesting that lower doses may provide 

nearly equivalent contaminant reduction with less energy and peroxide cost (Snyder et al., 2003). 

 

Table 1.3: Medium Pressure UV AOP Pilot Removal Percentages 

UV Dose (mJ/cm2) 216 366 379 537 

Peroxide Dose (mg/l) 4.6 5.8 7.6 7.5 

Percentage Removal (%) 

Androstenedione 81 83 89 96 

Atrazine 61 61 67 80 

Caffeine 66 68 76 89 

Carbamazepine 16 49 67 >88 

DEET 64 67 78 89 

Diazepam 73 74 81 93 

Dilantin 84 86 91 97 

Erythromycin 0 35 19 64 

Fluoxetine 92 93 96 >98 

Gemfibrozil 76 78 85 95 

Ibuprofen 73 74 83 94 

Iopromide 76 80 79 91 

Meprobamate 48 45 58 75 

Pentoxifylline 68 68 78 90 

Progesterone 84 86 91 98 

Sulfamethoxazole 95 97 97 >99 

TCEP 10 0 8 16 

Testosterone 83 85 90 97 

Trimethoprim 76 77 85 94 

 

 



  

8 
 

1.4.6 Chlorination 

Work done by Renew and Ching-Hua (2004) suggests that chlorine may eliminate antibiotics more efficiently 

than UV treatment. These results are consistent with bench-scale experiments that illustrate high 

susceptibility of fluoroquinolones, sulphonamides and trimethoprim to reactions with chlorine and low 

susceptibility of fluoroquinolones and trimethoprim to photolysis at typical dosages of UV disinfection.  

 

1.5 WATER RECLAMATION PROCESS CONFIGURATIONS: CASE STUDIES 

There are a number of indirect and direct water reuse schemes in the world. The most famous direct reuse 

project is the Goreangab reclamation plant, in Windhoek, Namibia, which has been operational since 1968. 

Until recently, this scheme was the only direct reuse plant in the world, but it has now been joined by the 

Beaufort West reclamation plant in South Africa. Of the indirect reuse projects, the NEWater project in 

Singapore has received a lot of attention in recent times. The NEWater project releases reclaimed water into 

a reservoir, which is then abstracted and treated at a conventional water treatment plant. An equally 

successful indirect reuse scheme, which has been operating for a far longer period, is the Orange County 

Water District (OCWD) reclamation project in California, which uses reclaimed water to supplement existing 

supplies through artificial recharge of aquifers used for drinking water. Another indirect reuse project 

completed recently is the Western Corridor Recycling Project in Queensland, Australia. These projects 

provide a wealth of information regarding appropriate treatment technologies and the appropriate operational 

protocols required to ensure the supply of safe drinking water through reclamation. They are looked at in 

more detail in the following section as they provide a benchmark for this study and for the development of 

future reuse projects in general. 

 

1.5.1 New Goreangab Reclamation Plant 

The New Goreangab wastewater reclamation plant in Windhoek is the most famous wastewater reclamation 

plant in the world, as for decades Windhoek was the only city in the world directly reclaiming treated 

wastewater effluent for drinking water. The New Goreangab Reclamation Plant (NGRP), as it is known today, 

after many upgrades, has the process train shown in table 1.4 below. 

 

Table 1.4: Process Configuration for New Goreangab Reclamation Plant 

NGRP 

Pre-ozonation and Dissolved Air Flotation  

Rapid Sand Filtration and Ozonation 

Biological Activated Carbon and Granular Activated Carbon 

Ultrafiltration  

Stabilization and Chlorine 

 

 

The successful operation of the NGRP lies in the application of the multiple-barrier principle. Three types of 

barriers can be distinguished: non-treatment, treatment and operational. It should be noted that barriers in 



  

9 
 

this sense mostly cannot imply absolute dead-stop barriers. Non-treatment barriers, to name but a few, 

include: 

• the diversion of industrial effluent to a different drainage area, and the policing of industrial 

discharges; 

• rigorous continuous quality monitoring of the raw and treated water to allow for corrective action to 

protect the consumer; 

• blending of reclaimed water with water from conventional sources, to limit reclaimed water to a 

maximum of 35% of the blended water. 

 

Treatment barriers are always against specific contaminants and are regarded as either partial or complete. 

Different contaminants respond differently to different treatment methods. Operational barriers provide 

backup capacity to an existing process. The NGRP process train provides for the following: 

• Two complete barriers against turbidity (DAF/filtration and membrane filtration) 

• Three complete barriers against microbiological contaminants (ozone, membrane filtration, 

chlorination) 

• Four complete barriers against giardia (DAF/filtration, ozonation, membrane filtration, chlorination) 

• Two complete barriers and two partial barriers against cryptosporidium (DAF/filtration and membrane 

filtration as complete barriers; ozonation and chlorination as partial barriers) 

• Four partial barriers against organic contaminants (enhanced coagulation, ozonation, GAC 

adsorption, and some DOC rejection by membrane filtration). 

 

The NGRP water quality treatment objectives are provided in annexure B-A for comparison purposes. 

 

1.5.2 Orange County Water District 

The Orange County Water District groundwater replenishment system in California is one of the largest water 

reclamation facilities in the world, with a current capacity of 114 Ml/day. The raw water source is secondary 

effluent from a wastewater works. Two treatment processes are in operation for use in achieving drinking 

water standards for the product water: 

• Lime clarification, recarbonation, multimedia filtration, RO, and disinfection. 

• MF, RO, disinfection. 

 

The treated water is used for aquifer recharge to protect a groundwater resource from seawater intrusion. 

From the above it can be seen that the longer, conventional process involving clarification, recarbonation 

and filtration can be replaced by MF. MF followed by RO is all that is required to achieve a product water of 

drinking water standard. Operationally, run times for RO between membrane cleanings were approximately 

the same for the two pre-treatment systems. However, costs for microfiltration are about 45% lower than for 

lime clarification, recarbonation, and filtration, at 0.22 and 0.42 US$/m3 respectively (Lazarova et al., 2003). 

The higher capital costs of MF elements are more than offset by the lower operation and maintenance costs 

of this advanced technology. Another important advantage of MF is the consistent filtrate quality despite wide 

variations in feedstream wastewater composition: generally around 0.05 NTU, with a maximum of about 0.1 



  

10 
 

when high influent turbidity was observed over periods of several months. The conductivity and silt density 

index (SDI) is consistently lower for MF pre-treatment effluent compared to conventional lime pre-treatment. 

In addition, operator input is minimal, making remote, unattended operation possible (Lazarova et al., 1998). 

The product water quality is presented in table 1.5 below. It is noteworthy that the trace organic compounds 

that are detected in the final product water are, primarily, disinfection by-products, such as chloroform and 

bromoform. The organics detected are, however, considerably below maximum allowable contaminant 

levels. 

 

Table 1.5: Monthly Average Water Quality Data of OWCD Product Water 

Parameter Units Measured 

Turbidity NTU 0.07-0.49 

pH pH units 7.7-8.2 

TOC mg/l 0.3-1.1 

TSS mg/l ND-0.1 

TDS mg/l 28-236 

 

 

1.5.3 Singapore NEWater Project 

A dual UF or MF–RO membrane process plus UV radiation has been successfully applied to produce high 

grade water from secondary treated effluent in Singapore, since May 2000. Prior to implementation of the 

project, a comprehensive study to evaluate the feasibility of using dual-membrane technology to reliably 

produce reclaimed water from municipal effluent was conducted. The study was conducted at a purpose built 

10 Ml/day demonstration facility at the Bedok Water Reclamation Plant. Source water to the plant is clarified 

secondary effluent from an activated sludge treatment process that typically contains: 10 mg/l biochemical 

oxygen demand (BOD), 6.4 mg/l ammonia, 15 mg/l total suspended solids (TSS) and 12 mg/l total organic 

carbon (TOC) (Qin et al., 2009). The NEWater demonstration plant water quality results are provided in 

annexure B-A. Table 1.6 below provides a comparison of design and actual operating parameters. 

 

Table 1.6: Design & Actual Operating Parameters. Singapore NEWater Project. (Aug 2000) 

Parameter Specified Design Actual 

TOC Removal (%) >97 >99 

Ammonia Removal (%) >90 96 

TDS Removal (%) >97 96 

MF Filtrate Turbidity (NTU) <0.1 <0.1 

 

 

1.5.4 Western Corridor Recycling Water Project 

The Western Corridor Recycling Water Project in Queensland, Australia, is reported to be the largest 

recycled water scheme in the southern hemisphere. It aims to reduce demand on the region’s fresh water 

supply while securing water supplies for industrial use and reducing the environmental impact on water 

resources. The Bundamba Advanced Water Treatment Plant uses state-of-the-art technologies to improve 



  

11 
 

the quality of secondary-treated sewage water, for reuse as potable water and industrial cooling water. It 

includes: flow 11tabilizatio, pre-treatment (coagulation and clarification for phosphate and turbidity removal), 

microfiltration, reverse osmosis, advanced oxidation (hydrogen peroxide and UV dosing) and final 

11tabilization of the water. Testing was undertaken for 400 pharmaceuticals, herbicides, pesticides and other 

inorganic and organic compounds. Ninety-five per cent of these compounds were detected in the treated 

wastewater prior to treatment at the advanced water treatment plant. The majority of these chemical 

compounds were not detected in the purified recycled water.  

 

Table 1.7 contains a list of chemical compounds that were detected in the purified recycled water. The levels 

of these detected chemicals are within the limits of the Public Health Regulation 2005, and pose no acute or 

long-term risk to public health. No hormones and no pathogenic microorganisms were detected in the 

purified recycled water. Some of the salient final water quality results are at their median values: 140 mg/l 

TDS, turbidity 0.4 NTU, zero colony forming units (CFU)/100ml of E.coli and zero plaque forming units 

(PFU)/100ml of coliphages. Australian studies have shown that the wastewater treatment processes used in 

South East Queensland remove 95-99% of endocrine disrupting compounds (EDCs). The advanced water 

treatment processes are highly effective at removing the EDCs that remain. 

 

Table 1.7: Chemical Compounds in Purified Recycled Water; Western Corridor Recycling Water 

Project. 

Inorganic Chemicals aluminium, boron, cadmium 
copper 

fluoride, iron, manganese 
sulphate 

Disinfection By-products bromate, bromodichloromethane 
chloroform 

dibromochloromethane, dichloroacetic 
acid, NDMA 

Other Organic Chemicals 4-tert-octulphenol, bisphenol-A cholesterol, nonylphenol 
Herbicides and Pesticides Dalapon Triclopyr 
Pharmaceuticals and Personal 
Care Products 

caffeine, DEET Paracetamol, salicylic acid 

 

1.5.5 Beaufort West Reclamation Plant 

In response to severe water shortages, the Beaufort West Municipality made a decision to augment its 

existing water resources by reusing secondary-treated domestic sewage. The design of the reclamation 

plant was based on the multi-barrier concept, with the following barriers: Intermediate chlorination / rapid 

sand filtration, UF, RO, UV- H2O2, and final chlorination. Table 1.8 provides a summary of selected water 

quality determinands from the first year of operation. The final water complies with the SANS 241-1: 2011 

(Edition 1) drinking water standard. Plans are in place to sample and analyse for EDCs in the near future and 

compare with results obtained by Umgeni Water’s Darvill reclamation research project. 

 

Table 1.8: Summary of Beaufort West Reclamation Plant Final Water Quality Results  

Determinand Unit Sans 241-1:2011 Final Water (Mean)

Total Dissolved Solids mg/l <1200 34 

Turbidity mg/l <1 0.2 

Ammonia as N mg/l <1.5 <0.1 



  

12 
 

1.5.6 eThekwini Municipality Wastewater Reclamation 

The eThekwini Municipality is investigating direct wastewater reclamation in order to maintain their 

assurance of supply, following rising water demand. Two direct reclamation options are being considered, 